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* In the configuration tested, the EUT complied with the standards specified above.

Winkey Wang

EMC Technical Manager
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Test Item FCC Rule No. Requirements Verdict
Effective (Isotropic) §2.1046 EIRP< 47dBm/10MHz
Radiated Power §é6 41’ PSDs< 37dBm/MHz PASS
Output Data ) (LTE Band 48)
Peak-to-average
power ratio §96.41 <13dB PASS
) OBW: No limit
Bandwidth §96.41 o PASS
EBW: No limit
0-10 MHz: -13 dBm;
Band Ed 2.1051, . '
C(?; Iian?:i §§ 96.41 10-operating band edge MHz: -25 dBm; PASS
P ' other: -40 dBm
i issi 2.1051
Spurious emlss!ons at §2.1051, < -40dBm (LTE Band 48) PASS
antenna terminals §96.41
Field strength of §2.1051,
. _r < -40dBm (LTE Band 48 PASS
spurious radiation §96.41 m ( an )
Frequency stability §2.1055, Fundamental emission stays within authorized PASS

frequency block

2 \nspecfxon & Teétuig Services

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed

overleaf, available on request or accessible at http://
subject to Terms and Conditions for Electronic 7
Attention is drawn to the limitation of liability, |ndemn|f'cat|on and juris

ction issues defined therein. An

WWW. 5 S. com/en/Terms and-Conditions.aspx and, for electronic format documents,
erms-an CQndmonsITerms e-Document.aspx.
is document is

y
advised that information contained hereon reﬂects the Company's f|nd|ngs at the time of its intervention only and within the limits of

Client's instructions, if any. The C 's sole r
transaction from exercising all their rights and obligations under the
except in full, without prior wrmen approval of the Company Any unauthorized alteration, fur

appearance oH is

and o may
results shown in this test report refer only to the sample(s) lesled and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact u:.llL\ophonc (86-755) 8307 1443
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
HE M - EREERGERBAEREHERBAIRE #4%: 518103 t (86-755)88663988 f (86-755) 26710694 sgs.china@sgs.com
I

is to its Client and this documenl does not exonerate parties to a
cannot be reproduced

gery or falsification of the content or
to the fullest extent of the law. Unless otherwise stated the

Member of the SGS Group (SGS SA)




Compliance Certification Services (Kunshan) Inc.
Shenzhen Branch

Report No.:. FYCR220400011402
Page: 4 of 34

3 Contents

\nspecixon & festmg Services ,

Page
1 COVER PAGE ..o e et e e e e e e e e e e eans 1
2 TEST SUMMARY w...ouvvierreerreerreiereisseressresssseessseessseessssesssssesssssssssssssssessssessnsssssssssssessssssssssssssssssssessssssssssssssesn 3
3 CONTENTS.....eeeeeetecrteriereeree st e seeseeseesraesaeesaessrnesanesanesanesanesanesanessassrsesasesssesnsesnsesnsessesnsesssesssesssesssesssesns 4
4 GENERAL INFORMATION .....ooovttervteerireerirrersrreisreessseessseessseessssessssesssssssssssossseesssesssssssssssssssesssssssssssssssssssssonns 6
4.1 DELAIS OF ELULT..ooeeeeeeeeeeeeee e eeetss sttt istrtrtrtrtririststsisisisssssssssssssssssssssssssssssssssssssssssssssans 6
4.2 LIS T (=To [UTT oo S 7
4.3 TESEENVITONMENT........ooooeevivvecvevevevvesetetevesseetevess e tevesssssevavsssssiavsssssssssassssssssasassssssssassssssssasssssssssasasssssas 8
4.4 Description Of SUPPOIT UNILS ...........c.ovovveeeeveievieceeieieveeeeeievevesssievevssssssievessssssevessssssssasssssssasassssssssssssssssssasns 8
45 MeaSUIrEeMENT UNCEITAINLY .............coovvvvveiriririeieieisieieieieieieieieieieieietstsisisisesisesisssisisisisssisssssssssssssssssssssssssssssssans 9
4.6 TESELOCALION ...ttt te v et ves s tsvav s s s iavsssssssvassssssssasassssssssasssssssasassssssssasassssssssasans 10
4.7 TESEFACHILY ...ttt bbb bbb s s s s s s s s sas s s sasassasassssasasasas 10
4.8 Deviation frOM STANUAIUS .............ocoovveeeeieeeeeeeeeeeeeeeeeeteseseeeteeeeresisisisisisisisssssssssssssssssssssssssssssans 10
4.9 Abnormalities from Standard CONAItIONS...............ccceimereeeeeeeeeeeeeeeeeeeseeeeeseseesersssresesssssisessissas 10
5 EQUIPMENT LIST c.cuvtietieeeeeieteietteesreesittesiseessatesssseessssessressssesssseesssesssssessssesssssssssssssssessssessssessssssssssessnsesans 11
6 RADIO SPECTRUM MATTER TEST RESULTS ..ottt ctrccirecereesrtessaeesenresesesssssessseessssesns 14
6.1 Effective (Isotropic) Radiated Power OQUIPUL DALA.................ccoovvveveeeeeseceeesssssssssssssesasans 14
B.1.1  E.U.T. OPEIALON........coooveeeevievereeerieteveeeievevessievavsssssievesssssissessssssssasasssssissassssssssasassssssssassssssssassssssssssassssss 14
6.1.2 TSt SEIUP DIAGIAM .....ooeeeeeeeeeeeeeeeeeeeeeetsstetetetetssestststsestsssesssesssassssssssssssssssssssssssssssssssssssssssssssns 14
6.1.3  MEASUIEMENE DALAL...........cocveveveveveierererireretereteteteteteetetetesesesesesesesesesesssesesessssssssssssssssssssssssssssssssssssssssssssssssasaes 14
6.2 Peak-t0-aVEIrage POWET FALIO..............ccocoveveeeeeeesseeesieeeeeeietstresesesesesesssesesisisssssssssssssssssssssssssssssssssans 15
B.2.1  EL.U.T. OPEIALON........ocoeveeevievreeerieteveeisievevesievevssssstevessssssssessssssssasesssssissassssssssssassssssssassssssssassssssssssasssssss 15
6.2.2 TSt SEIUP DIAGIAM ......ovoeeeeeeeeeeeeeeeeeteetsetetetetrtsesestsistsestsssssssesssassssssssssssssssssssssssssssssssssssssssssssns 15
6.2.3  MEASUIEMENE DALAL...........cooveveveveveievereveieteteieteteteteteetetetetetetesesesssesessssssssssssssssssssssssssssssssssssssssssssssssssssssssasasans 15
6.3 (7= g To 1Yo L1 o U 16
L2 T R = U I @ o T= = i o o B OO 16
6.3.2  TESESEIUDP DIAGIAM ......ovoeeeeeeeeeeeeeeeeeeeeeteteeseeeresesestsesesesesesssesssasssssssssssssssssssssssssssssssssssssssssssans 16
6.3.3  MEASUIEMENE DALAL...........cooveveveveveiereveveieieteieteteteteteetetetetetetesesesssesessssssssssssssssssssssssssssssssssssssssssssssssssssssssssasans 17
6.4 Band EAQE COMPIANCE ..........ooooveeeeeeeeeeeeeeceeeeeeeeeeeeeeesessestsisresesesesssesasssssssssssssssssssssssssssssssans 23
B.4.1  E.U.T. OPEIALON........coooveeeveveereveeevsseveievevevsvssvessssesissessssessssasassasassassssasassssassasssasssasssasssssssssssssssssssssssases 23
6.4.2  TeSt SEIUP DIGQIAM ........ooovvevveeveveeveveerevieveeevessevevevesssevssievsssevssavssavssasssasssasssasssasssasssassssssssssssssses 24
6.4.3  MEASUIEMENT DALAL...........coovveveveieieieieveieieieieieteteieteetetetetetstesssssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasans 24
6.5 Spurious emissions at antenNa teIMINGAIS ...............cccovvvrveievevrrevrreririererseverserseseverseversevesseversererseresseseres 25
B.5.1  E.U.T. OPEIALON.........oooveeeveveeveveerevsseveisevessevssssiessssesissessssessssasssessssassssasassssassasassasssssssasssassssssssssssssssssses 25
6.5.2  TeSt SEIUP DIAGIAM ........oocvvevvevveeveveesevieeveievessevevevevsvevsievissevssavssavssasassasssasssasssasssssssasssasssssssssses 26
6.5.3  MEASUIEMENT DALAL...........cooveveveveveieieieieieieieieieieteieteetstetetetetessissssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssans 26
6.6 Field strength of SPUFOUS FAQIALION .............ccvervverveereieeievseeveievreevsievsievssevsssevessessssesssesssesssesssssasens 27

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.: com/en/Terms and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents a 7 ‘en/Terms-an CondmonsITerms e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any this document is
advised that information contained hereon reflec!s the Company's fmdlngs at the time of its intervention only and within the limits of
Client's instructions, if any. The C 's sole is to its Client and this documenl does not exonerate parties to a
transaction from exercising all their ngh(s and obllgahons under the cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us ncmnonc (86-755)8307 1443
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
HE M - EREERGERBAEREHERBAIRE #4%: 518103 t (86-755)88663988 f (86-755) 26710694 sgs.china@sgs.com
1

& & :

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc.
Shenzhen Branch

Report No.: FYCR220400011402
Page: 5 of 34

B.6.1  EL.U.T. OPEIALON.........oooooioeeeieiseeieeiseieeisisteiriststsirtstrtstriririririrtsisisistsisistsisisisssssssssssssssssssssssssssssssssssssssssasans 27
6.6.2 TSt SEIUP DIQQIAM .......ovvieisirieieieieieisisissisisiristsistsiririsirirtsisisisisisesssisisssisssasssssssssssssssssssssssssssssssssssssssssasans 27
6.6.3 Measurement Procedure and DAta.............c.cocovvvvivvveerrriesisissisisiririsivivivisisissvisssssssssssssssssssssssssasans 28
6.7 FrequUENCY SEADIIY ............cocovoveeeieieieieeeeeeeeeeesseses s s trtrirtrts s isisisisisssasssssssasssssssssssssssssssssssssans 31
B.7.1  EL.U.T. OPEIALON.........ooooeoeeeeeeieisseieieeeseisissisietstsirtsiriririririririsisirisisisisistsisisisssssssssssssssssssssssssssssssssssssssssasans 31
6.7.2 TSt SEIUP DIQQIAM .......voieeisisieieieieieisieisistetetetetsirisisirtririririsisisisisisisssistsisisasssssssssssssssssssssssssssssssssssssssssasans 31
6.7.3  MEASUIEMENT DALAL.........c.cevvveiieeceeieieeceeiete et eteevete et etessvetetessesavssessssasasssssasassssssasassssssasasssssasas 31

PHOTOGRAPHS ...ttt st se e e e b e e sre e e enesesnencs 32

7.1 1= (U] o3 o] 1] (o TR 32
7.2 EUT Constructional Details (EUT PROLOS)............cocoovvrrireeeeseeesecvesssvvrveviriseririsisssisisssissssnans 32

APPENDIX D ....teteeeeteteeeeeeteeteeeesteste st eeesesbesseesaessessasssessessessssssessessesssassessesssessensessesssensessesssessessesseessensen 33
8.1 FreqUENCY SEADIIY ..........ccovvveieeeeeeeeeeeeeeeeeeeeeeeeeeeeeertrrtstr s iresisisssisssasssssssssssssssssssssssssssssssans 33

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.. s S. comlen/’Terms and-Conditions.aspx and, for electronic format documents,

subject to Terms and Conditions for Electronic Doc s a 7 -CondlllonsITerms e-Document.aspx.

Attention is drawn to the limitation of liability, indemnification and jurisdicti ned therein. Any er of s document is

advised that information contained hereon reﬂects the Company s fndmgs at the time of its intervention only and within the limits of

Client's instructions, if any. The C sole s to its Client and this documenl does not exonerate parties to a

transaction from exercising all their rights and obhgahons um:'er the cannot be reproduced

v except in full, without prior wrmen pp! of thi Any ized alteration, fcr%ery or falsification of the content or

st e - appearance of this and off a may be to the fullest extent of the law. Unless otherwise stated the
w PN

& results shown in this test report raferonl‘{ lo the sample(s) lested and such sample(s) are retained for 30 days only.
Inspection & Testing Services _s Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
FE R - EREEAGEREAERENERBARRE  #%5: 518103 1 (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1

Member of the SGS Group (SGS SA)




Compliance Certification Services (Kunshan) Inc.
Shenzhen Branch

Report No.: FYCR220400011402
Page: 6 of 34

General Information
Details of E.U.T.

Power supply: Rated Input Voltage of -48V DC, Power Consumption<=140W
Test voltage: DC -48V

Sample Type: Remote Radio Unit

Ié'le'llr—:]d(:)peration Frequency B48

Frequency range: 3550-3700 MHz

Modulation Type: QPSK/16QAM/64QAM/256QAM/1024QAM

LTE Max Radiated Power: 37dBm/MHz

LTE Radio Output Power: Maximum 37dBm (5W) per port

CA Capability MIMO: DL 6CC 4X4 MIMO
DL 5CC 4X4 MIMO
DL 4CC 4X4 MIMO
DL 3CC 4X4 MIMO
DL 2CC 4X4 MIMO
DL 1CC 4X4 MIMO
UL 2CC 4X4 MIMO
UL 1CC 4X4 MIMO

Support Intra-band contiguous/non-contiguous CA and support UL
MIMO

Sector Antenna
Ant 4: TX & RX
Antenna Type: Ant 3: TX & RX
Ant 2: TX & RX
Ant 1: TX & RX

Antenna Gain; Range 4dBi ~ 18dBi

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www. 5 S. com/en/Terms and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic 7 n/Terms-an CondmonsITerms e-Document.aspx.
Attention is drawn to the limitation of liability, |ndemn|f'cat|on and jurisdiction issues defined therein. Any is document is
advised that information contained hereon reﬂects the Company's f|nd|ngs at the time of its intervention only and within the limits of
Client's instructions, if any. The C 's sole is to its Client and this documenl does not exonerate parties to a
transaction from exercising all their rights and obhgahons under the cannot be reproduced
except in full, wnhou! prior wrmen approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance oH and o may be pr to the fullest axlem the law. Unless otherwise stated the

i ] & y P
F L 27T 5 results shown lnthls(est reportreferonl to the sample(s) tested and such sample(s) are retained torSOdaysonl

% Inspection & Testing Services & Attention: To check the authenticity of testing /inspection report & certificate, please contact us nuophonc (86-755)8307 1443
% or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn

HE M - EREERGERBAEREHERBAIRE #4%: 518103 t (86-755)88663988 f (86-755) 26710694 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc.
Shenzhen Branch

Report No.: FYCR220400011402

Page: 7 of 34
4.2  Test Frequency
Con_figura Carrier Carrier Modulation Carrier Frequency Configuration (MHz)
tion Bandwidth Bottom Middle Top
1C 10MHz QPSK 3555 3625 3695
1C 20MHz QPSK 3560 3625 3690
2C 10MHz QPSK 3555+3565 3620+3630 3685+3695
2C 20MHz QPSK 3560+3580 3615+3635 3670+3690
2C 10MHz QPSK 3555+3695
2C 20MHz QPSK 3560+3690
3C 10MHz QPSK 3555+3565+3695
3C 20MHz QPSK 3560+3580+3690
3C 10MHz QPSK 3555+3685+3695
LTE single | 3¢ 20MHz QPSK 3560+3670+3690
3C 10MHz QPSK 3595+3625+3665
3C 20MHz QPSK 3590+3630+3690
AC 10MHz QPSK 3595+3615+3635+3655
AC 20MHz QPSK 3560+3580+3620+3680
3555+3565+ 3605+3615+ 3655+3665
5C 10MHz QPSK 3575+3585+3595 3625+3635+3645 +3675+3685+3695
3560+3580+ 3585+3605+ 3610+3630+
5C 20MHz QPSK 3600+3620+3640 3625+3645+3665 3650+3670+3690
6C 10MHz QPSK 3555+3565+3575+3585+3595+3695
6C 20MHz QPSK 3560+3580+3600+3620+3640+3690

Remark: All modulation had been tested, only show the worst case modulation QPSK in this report.
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4.3 Test Environment

Environment Parameter Selected Values During Tests
Relative Humidity 52%
Atmospheric Pressure: 1015Pa
TL -30 °C
Temperature: TN +20 °C
TH +50°C
VL -36 V
Voltage: VN -48.0V
VH -58.5V

NOTE: VL= lower extreme test voltage
VN= nominal voltage
VH= upper extreme test voltage
TL= lower extreme test temperature
TN= normal temperature
TH= upper extreme test temperature

4.4  Description of Support Units

Description Manufacturer Model No. Serial No.
Laptop Lenovo 3420 00330-80000-00000-AA562
Mouse Lenovo M-U0025-0 REF. No.:SEA24A00
Optical fiber Supported by customer N/A N/A
DC cable Supported by customer N/A N/A
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4.5  Measurement Uncertainty

No. Iltem Measurement Uncertainty
1 Radio Frequency +7.25x 108
2 Duty cycle +0.37%
3 Occupied Bandwidth + 3%
4 RF conducted power + 0.75dB
5 RF power density + 2.84dB
6 Conducted Spurious emissions + 0.75dB
. * 4.5dB (below 1GHz)
7 RF Radiated power

+ 4.8dB (above 1GHz)
+ 4.5dB (Below 1GHz)
+ 4.8dB (Above 1GHz)

o

Radiated Spurious emission test

9 Temperature test +1°C
10 Humidity test + 3%
11 Supply voltages +1.5%
12 Time + 3%

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.. s S. com/en/’Terms and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic 7
Attention is drawn to the limitation of liability, |ndamn|fcat|on and jurisdictl ned therein.

R advised that information contained hereon reﬂects the Company s rndmgs at the time of its |ntervenuon only and wnhln the limits of
A Client's instructions, if any. The C 's sole s to its Client and this documenl does not exonerate parties to a
=3 transaction from exercising all their rights and obhgahons under the cannot be reproduced
except in full, without prior wrmen ppr of y. Any ized alteration, furgery or falsification of the content or
i appearance of this # may be to the fullest extent of the law. Unless otherwise stated the

KR

y
results shown in this test report rafer onl¥ lo the sample(s) tested and such sample(s) are retained for 30 days only.
Inspecnon & Teshng Service!

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at tolephane: (86-755)8307 1443
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
FE R - EREEAGEREAERENERBARRE  #%5: 518103 1 (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1

Member of the SGS Group (SGS SA)



4.6

4.7

4.8

4.9

Compliance Certification Services (Kunshan) Inc.
Shenzhen Branch

Report No.:. FYCR220400011402
Page: 10 of 34

Test Location
All tests were performed at:
Compliance Certification Services (Kunshan) Inc. Shenzhen branch.
Fuyong lab. Xinlong TechnoPark,Fengtang Road, Fuyong Subdistrict, Bao’an, Shenzhen, China
Tel: +86 755 8866 3988 Fax: +86 755 2671 0594

No tests were sub-contracted.

Test Facility
The test facility is recognized, certified, or accredited by the following organizations:
* A2LA (Certificate No. 6606.01)

Compliance Certification Services (Kunshan) Inc. Shenzhen branch is accredited by the American
Association for Laboratory Accreditation(A2LA). Certificate No. 6606.01.

* FCC —-Designation Number: CN1322

Compliance Certification Services (Kunshan) Inc. Shenzhen branch has been recognized as an
accredited testing laboratory.

Designation Number: CN1322. Test Firm Registration Number: 718073
* Innovation, Science and Economic Development Canada

Compliance Certification Services (Kunshan) Inc. Shenzhen branch has been recognized by ISED as
an accredited testing laboratory.

CAB identifier: CN0129.
IC#: 28189.

Deviation from Standards
None

Abnormalities from Standard Conditions
None
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5 Equipment List
RF test system
Test Equipment Manufacturer Model No. Inventory No. Cal. Date Cal. Due date
Shielding Room SAEMC MSR733 SEMO001-09 | 2019-06-13 | 2022-06-12
Spectrum
Analyzer(10Hz- Agilent N9020A SEMO004-17 | 2022-04-07 | 2023-04-06
26.5GHz)
MXA Signal Analyzer ) A A
(10Hz-50GH?) KEYSIGHT N9020B SEM004-24 | 2022-04-24 | 2023-04-23
Spectrum .
Analyzer(10Hz-44GHz) Agilent N9010A SEMO004-12 | 2022-04-07 | 2023-04-06
DC Power Supply Chroma 62012P-80-60 | SEMO011-11 | 2021-10-21 | 2022-10-20
Humidity/ Temperature Anymetre TH101B SEMO002-09 | 2021-09-14 | 2022-09-13
Indicator
Coaxial Cable SGS N/A SEMO033-02 | 2022-05-16 | 2023-05-15
Radiated Emissions (30MHz-1GHz)
Equipment Manufacturer Model No Invcla\lnc;tory Cal Date |Cal Due Date
3m Anechoic Chamber CRT N/A SEMO001-13 | 2021-07-13 | 2024-07-12
Trilog-Broadband
Antenna(25MHz-2GHz) Schwarzbeck VULB9168 | SEM003-33 | 2021-09-25 | 2024-09-24
MXE EMI receiver(20Hz- Agilent NOO38A | SEMO004-05 | 2021-07-13 | 2022-07-12
8.4GHz)
MXE EMI receiver(20Hz- Agilent NOO38A | SEMO004-05 | 2022-07-12 | 2023-07-11
8.4GHz)
Pre-amplifier (0.1- HP 8447D SEM005-02 | 2021-07-13 | 2022-07-12
1.3GHz)
Pre-amplifier (0.1- HP 8447D SEM005-02 | 2022-07-12 | 2023-07-11
1.3GHz)
Spectrum
Analyzer(20Hz-43GHz) Rohde & Schwarz 101288 SEMO004-08 | 2021-07-13 | 2022-07-12
Spectrum
Analyzer(20Hz-43GHz) Rohde & Schwarz 101288 SEMO004-08 | 2022-07-12 | 2023-07-11
Low Noise
Amplifier(100MHz- CLAVIIO BDLNA-OL18- | oevi005.05 | 2021-07-13 | 2022-07-12
352810
18GHz)
Low Noise
Amplifier(100MHz- CLAVIIO BDLNA-OLL8- | gevi005.05 | 2022-07-12 | 2023-07-11
352810
18GHz)
Coaxial Cable SGS N/A SEMO033-02 | 2022-05-16 | 2023-05-15

eyl -
F &

ﬁ \nspecﬁon & Tesliﬁg Services ,
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Measurement Software AUDIX e3V8.2014-6-27 N/A N/A N/A
MXG Analog Signal
Generator(100kHz- Agilent N5181A SEMO006-16 | 2021-09-15 | 2022-09-14
6GHz)
Substitution Antenna Schwarzbeck VULB9168 SEMO003-18 | 2021-10-28 | 2024-10-27
Radiated Emissions (Above 1GHz)

Equipment Manufacturer Model No Invilnc;[ory Cal Date |Cal Due Date
3m Anechoic Chamber CRT N/A SEM001-13 | 2021-07-13 | 2024-07-12
MXE EMI receiver(20Hz- Agilent N9O038A SEMO004-05 | 2021-7-13 | 2022-7-12

8.4GHz)

MXE EMI receiver(20Hz- Agilent N9038A SEMO004-05 | 2022-07-12 | 2023-07-11
8.4GHz)

Broad-Band Horn
Antenna (15-40GHz) Schwarzbeck BBHA 9170 | SEM003-15 | 2021-7-11 | 2024-7-10

Broad-Band Horn
Antenna (1. 16GH2) Schwarzbeck BBHA 9120D | SEM003-32 | 2021-9-26 | 2024-9-25

Spectrum
Analyzer(20HzA3GHz) | RONde & Schwarz 101288 SEM004-08 | 2021-7-13 | 2022-7-12

Spectrum
Analyzer(20Hz.43GHz) | Ronde & Schwarz 101288 SEM004-08 | 2022-07-12 | 2023-07-11

Low Noise
Amplifier(100MHz- CLAVIIO BDLNA-OL18- | gevi005.05 | 2021-7-13 | 2022-7-12

352810

18GHz)

Low Noise
Amplifier(100MHz- CLAVIIO BDLNA-OLL8- | o v1005.05 | 2022-07-12 | 2023-07-11

352810
18GHz)
o Compliance
Pre'amﬂgﬂg%”z' Directions Systems | PAP-2640-50 | SEM005-08 | 2021-7-13 | 2022-7-12
Inc.
. Compliance
Pre'amggﬂSGGHz' Directions Systems | PAP-2640-50 | SEM005-08 | 2022-07-12 | 2023-07-11
Inc.
Pre'amzrggﬂS%Hz' Rohde & Schwarz | CH14-HO052 | SEM005-17 | 2021-7-13 | 2022-7-12
Pre-anggg%rgseHz- Rohde & Schwarz | CH14-HO052 | SEMO005-17 | 2022-07-12 | 2023-07-11

Coaxial Cable SGS N/A SEM033-02 | 2022-05-16 | 2023-05-15
Measurement Software AUDIX e3 V8.2014-6-27 N/A N/A N/A
MXG Analog Signal
Generator(100kHz- Agilent N5181A SEMO006-16 | 2021-09-15 | 2022-09-14

6GHz)

“ \nsuecﬂon & Testhg Services
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Substitution Antenna ETS-Lindgren 3142C SEMO003-01 | 2021-09-17 | 2024-09-16
Substitution Antenna Rohde&Schwarz HF907 SEMO003-06 | 2022-08-07 | 2025-08-06
General used equipment
Equipment Manufacturer Model No Inventory No | Cal Date |Cal Due Date
Humidity/ Temperafure Mingle TH607 SEM002-22 | 2021-09-14 | 2022-09-13
Indicator
Humidity/ Temperature Mingle TH607 SEMO002-23 | 2021-09-14 | 2022-09-13
Indicator
Barometer DUMAI DYM3 SEM002-24 | 2021-09-14 | 2022-09-13

lnspecnon & Testmg Serwce
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6 Radio Spectrum Matter Test Results

6.1 Effective (Isotropic) Radiated Power Output Data

Test Requirement: §2.1046, §896.41
Test Method: ANSI C63.26-2015, KDB 971168 D01 v03r01
Limit: EIRP< 47dBm/10MHz, PSD< 37dBm/MHz (LTE Band 48)

6.1.1 E.U.T. Operation
Operating Environment:

Temperature: 225°C Humidity: 68.1 % RH Atmospheric Pressure: 1020 mbar
6.1.2 Test Setup Diagram

Spectrum Analyzer

i Y Y
Vs o -
I=TI=TI=]
o o -
i |

Non-Conducted Table

Ground Reference Plane

6.1.3 Measurement Data

Please refer to Appendix A- Output power & PSD_LTE.
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6.2  Peak-to-average power ratio
Test Requirement: §96.41
Test Method: ANSI C63.26-2015, KDB 971168 D01 v03r01
Limit: <13dB

6.2.1 E.U.T. Operation
Operating Environment:

Temperature: 225°C Humidity: 68.1 % RH Atmospheric Pressure: 1020 mbar
6.2.2 Test Setup Diagram

Spectrum Analyzer

| =n i =a i =2
L, i o -
I=NI=Ni=]
i o -
i |

Non-Conducted Table

Ground Reference Plane

6.2.3 Measurement Data

Please refer to Appendix B-Peak-Average Ratio_LTE.
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6.3 Bandwidth

Test Requirement: §2.1049(h)
Test Method: ANSI C63.26-2015, KDB 971168 D01 v03r01
Limit: OBW: No limit

EBW: No limit

6.3.1 E.U.T. Operation
Operating Environment:

Temperature: 225°C Humidity: 68.1 % RH Atmospheric Pressure: 1020 mbar
6.3.2 Test Setup Diagram

Spectrum Analyzer

| =n i =a i =2
/\\ i o -
I=NI=Ni=]

i o -
i |

Non-Conducted Table

Ground Reference Plane
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6.3.3 Measurement Data

LTE TDD Band 48, Nominal Bandwidth: 10MHz, OBW

QPSK Low channel QPSK Middle channel

[ Keysight Spectram Analyzes - Oceupied BW
—ay

[ Keysight Spectram Analyzes - Oceupied BW
jod . A 034751 P Jul 01,3022 T
Center Freq 3.555000000 GHz Cenmter Freq: 3555000000 GHz Radio Std: None
o= Trig: Free Run AvglHold: 10110
AFGain:Low #tten: 20 0B Radio Device: BTS

o . A 03:5236 PRl 01, 2022

Center Freq 3.625000000 GHz Center Freq: 3.625000000 GHz Radio Std: None Frequency
oe Trig: Free Run AvglHold: 10/10

AFGainiLow  #Atten: 20 4B Radio Device: TS

Ref Offset 3
Ref 25.00 dBnl

Ref Offset 376 dB.
Ref 25.00 dBm

Center Freq|
3555000000 GHz

— - - - Center Freq|
3625000000 GHz

#Res BW 100 kHz #VBW 300 kHz #Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 32.6 dBm
8.9346 MHz

Transmit Freq Error 2.095 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.341 MHz xdB -26.00 dB

Occupied Bandwidth Total Power 32.9 dBm
8.9353 MHz

Transmit Freq Error -2.107 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.347 MHz xdB -26.00 dB

wsc sTaTUS wsc sTaTUS

QPSK High channel

[ Keysight Spectram Analyzes - Oceupied BW
T 03-56-08 PRIl 01, 2022

B L A
Center Freq 3.695000000 GHz Center Freq: 3.695000000 GHz Radio Std: None
oe Trig: Free Run AvglHold: 10/10
AFGainiLow  #Atten: 20 4B Radio Device: TS

Ref Offset 37.7 d8.
Rel25.00dBm

Center Freq|
3695000000 GHz

Center 3.695 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 32.3 dBm
8.9363 MHz

Transmit Freq Error -3.756 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.348 MHz xdB -26.00 dB

wsc sTaTUS
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LTE TDD Band 48, Nominal Bandwidth: 20MHz, OBW
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LTE TDD Band 48 Intra-band CA continuous, Nominal Bandwidth: 2C, 10MHz, OBW
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LTE TDD Band 48 Intra-band CA continuous, Nominal Bandwidth: 2C, 20MHz, OBW
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LTE TDD Band 48 Intra-band CA continuous, Nominal Bandwidth: 5C, 10MHz, OBW

QPSK Low channel
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LTE TDD Band 48 Intra-band CA continuous, Nominal Bandwidth: 5C, 20MHz, OBW
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6.4  Band Edge Compliance
Test Requirement: §2.1051, §96.41
Test Method: ANSI C63.26-2015, KDB 971168 D01 v03r01
Limit: Except as otherwise specified in paragraph (e)(2) of this section, for channel

and frequency assignments made by the SAS to CBSDs, the conducted
power of any CBSD emission outside the fundamental emission bandwidth
as specified in paragraph (e)(3) of this section (whether the emission is
inside or outside of the authorized band) shall not exceed —13 dBm/MHz
within 0-10 megahertz above the upper SAS-assigned channel edge and
within 0-10 megahertz below the lower SAS-assigned channel edge. At all
frequencies greater than 10 megahertz above the upper SAS assigned
channel edge and less than 10 MHz below the lower SAS assigned channel
edge, the conducted power of any CBSD emission shall not exceed -25
dBm/MHz. The upper and lower SAS assigned channel edges are the upper
and lower limits of any channel assigned to a CBSD by an SAS, or in the
case of multiple contiguous channels, the upper and lower limits of the
combined contiguous channels.

Additional protection levels. Notwithstanding paragraph (e)(1) of this section,
for CBSDs and End User Devices, the conducted power of emissions below
3540 MHz or above 3710 MHz shall not exceed -25 dBm/MHz, and the
conducted power of emissions below 3530 MHz or above 3720 MHz shall
not exceed -40dBm/MHz.

6.4.1 E.U.T.Operation
Operating Environment;
Temperature: 225 °C Humidity: 68.1 % RH Atmospheric Pressure: 1020 mbar
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6.4.2 Test Setup Diagram

Spectrum Analyzer

o
Aa | OO

o e
o
[ f o

Non-Conducted Table

Ground Reference Plane

6.4.3 Measurement Data

Please refer to Appendix C- Spurious emissions at antenna terminals & Band Edge LTE.
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Spurious emissions at antenna terminals

Test Requirement:
Test Method:
Limit:

E.U.T. Operation

Operating Environment;

§2.1051, §96.41
ANSI C63.26-2015, KDB 971168 D01 v03r01

Except as otherwise specified in paragraph (e)(2) of this section, for channel
and frequency assignments made by the SAS to CBSDs, the conducted
power of any CBSD emission outside the fundamental emission bandwidth
as specified in paragraph (e)(3) of this section (whether the emission is
inside or outside of the authorized band) shall not exceed -13 dBm/MHz
within 0-10 megahertz above the upper SAS-assigned channel edge and
within 0-10 megahertz below the lower SAS-assigned channel edge. At all
frequencies greater than 10 megahertz above the upper SAS assigned
channel edge and less than 10 MHz below the lower SAS assigned channel
edge, the conducted power of any CBSD emission shall not exceed -25
dBm/MHz. The upper and lower SAS assigned channel edges are the upper
and lower limits of any channel assigned to a CBSD by an SAS, or in the
case of multiple contiguous channels, the upper and lower limits of the
combined contiguous channels.

Additional protection levels. Notwithstanding paragraph (e)(1) of this section,
for CBSDs and End User Devices, the conducted power of emissions below
3540 MHz or above 3710 MHz shall not exceed -25 dBm/MHz, and the
conducted power of emissions below 3530 MHz or above 3720 MHz shall
not exceed -40dBm/MHz.

Temperature: 225°C Humidity: 68.1 % RH Atmospheric Pressure: 1020 mbar
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6.5.2 Test Setup Diagram

Spectrum Analyzer

o
Aa | OO

o e
o
[ f o

Non-Conducted Table

Ground Reference Plane

6.5.3 Measurement Data

Please refer to Appendix C- Spurious emissions at antenna terminals & Band Edge LTE.
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Field strength of spurious radiation

Test Requirement:

Test Method:
Limit:

E.U.T. Operation

Operating Environment;

Temperature:

235

Test Setup Diagram

§2.1051, §96.41
ANSI C63.26-2015, KDB 971168 D01 v03r01

Except as otherwise specified in paragraph (e)(2) of this section, for channel
and frequency assignments made by the SAS to CBSDs, the conducted
power of any CBSD emission outside the fundamental emission bandwidth
as specified in paragraph (e)(3) of this section (whether the emission is
inside or outside of the authorized band) shall not exceed -13 dBm/MHz
within 0-10 megahertz above the upper SAS-assigned channel edge and
within 0-10 megahertz below the lower SAS-assigned channel edge. At all
frequencies greater than 10 megahertz above the upper SAS assigned
channel edge and less than 10 MHz below the lower SAS assigned channel
edge, the conducted power of any CBSD emission shall not exceed -25
dBm/MHz. The upper and lower SAS assigned channel edges are the upper
and lower limits of any channel assigned to a CBSD by an SAS, or in the
case of multiple contiguous channels, the upper and lower limits of the
combined contiguous channels.

Additional protection levels. Notwithstanding paragraph (e)(1) of this section,
for CBSDs and End User Devices, the conducted power of emissions below
3540 MHz or above 3710 MHz shall not exceed -25 dBm/MHz, and the
conducted power of emissions below 3530 MHz or above 3720 MHz shall
not exceed —40dBm/MHz.

C Humidity: 68.5 % RH Atmospheric Pressure: 1020 mbar

Antenna Tower Antenna Tower
Antenna Antenna

- -
3 3

Ground Reference Plane v -

Test Recei Test Recei = :
est Receiver | ? est Receiver ?

EUT

Y Inspectlon&Teshng Services _:f:

Substiute Antenna+Signal Generator
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6.6.3 Measurement Procedure and Data
Test Procedure:

(1)On a test site, the EUT shall be placed on a turntable and in the position closest to the normal use as
declared by the user.

(2)The test antenna shall be oriented initially for vertical polarization located 3m from the EUT to correspond
to the transmitter.

(3)The output of the antenna shall be connected to the measuring receiver and either a peak or quasi-peak
detector was used for the measurement as indicated on the report. The detector selection is based on
how close the emission level was approaching the limit.

(4)The transmitter shall be switched on; if possible, without the modulation and the measurement receiver
shall be tuned to the frequency of the transmitter under test.

(5)The test antenna shall be raised and lowered through the specified range of height until the measuring
receiver detects a maximum signal level.

(6)The transmitter shall than be rotated through 360 %n the horizontal plane, until the maximum signal level is
detected by the measuring receiver.

(7)The test antenna shall be raised and lowered again through the specified range of height until the
measuring receiver detects a maximum signal level.

(8)The maximum signal level detected by the measuring receiver shall be noted.

(9)The measurement shall be repeated with the test antenna set to horizontal polarization.

(10) Replace the antenna with a proper Antenna (substitution antenna).

(11)The substitution antenna shall be oriented for vertical polarization and, if necessary, the length of the
substitution antenna shall be adjusted to correspond to the frequency of transmitting.

(12)The substitution antenna shall be connected to a calibrated signal generator.

(13)If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order 1o increase
the sensitivity of the measuring receiver.

(14)The test antenna shall be raised and lowered through the specified range of the height to ensure that the
maximum signal is received.

(15)The input signal to substitution antenna shall be adjusted to the level that produces a level detected by
the measuring receiver, that is equal to the level noted while the transmitter radiated power was
measured, corrected for the change of input attenuation setting of the measuring receiver.

(16)The input level to the substitution antenna shall be recorded as power level in dBm, corrected for any
change of input attenuator setting of the measuring receiver.

(17)The measurement shall be repeated with the test antenna and the substitution antenna oriented for
horizontal polarization.
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MIMO:
EIRP Test data: B48_10MHz_Low Channel

- - S.G. A
Frequency | EIRP Limit Over Limit Power Cable Antenna Polarization Result

(MHz) (dBm) (dBm) (dB) (dBm) loss(dB) Gain(dBi) (H/V)
2077.705 -50.28 -40 -10.28 -55.55 0.53 5.8 Horizontal Pass
10215.02 -54.37 -40 -14.37 -65.81 1.26 12.7 Horizontal Pass
18000 -59.05 -40 -19.05 -69.5 1.65 12.1 Horizontal Pass
2041.984 -49.85 -40 -9.85 -52.97 0.53 5.8 Vertical Pass
7717.518 | -51.99 -40 -11.99 -64.2 0.99 13.2 Vertical Pass
17896.25 | -57.47 -40 -17.47 -68.35 1.52 12.4 Vertical Pass

EIRP Test data: B48_10MHz_Middle Channel

Frequency | EIRP Limit Over Limit P%v?ér Cable Antenna Polarization Result

(MHz) (dBm) (dBm) (dB) (dBm) loss(dB) Gain(dBi) (H/V)
2077.705 -50.19 -40 -10.19 -55.46 0.53 5.8 Horizontal Pass
6432.732 -51.69 -40 -11.69 -62.17 0.92 11.4 Horizontal Pass
15177.89 -53.98 -40 -13.98 -65.84 1.44 13.3 Horizontal Pass
2036.09 -49.24 -40 -9.24 -52.36 0.53 5.8 Vertical Pass
8036.214 -50.91 -40 -10.91 -62.8 1.01 12.9 Vertical Pass
1784459 | -57.21 -40 -17.21 -68.09 1.52 12.4 Vertical Pass

EIRP Test data: B48_10MHz_High Channel

Frequency | EIRP Limit Over Limit Pso.v(\?ér Cable Antenna Polarization Result

(MHz) (dBm) (dBm) (dB) (dBm) loss(dB) Gain(dBi) (H/V)
2201.352 -49.96 -40 -9.96 -55.23 0.53 5.8 Horizontal Pass
10039.39 -53.93 -40 -13.93 -65.37 1.26 12.7 Horizontal Pass
17844.59 -57.87 -40 -17.87 -68.75 1.52 12.4 Horizontal Pass
2041.984 -50.5 -40 -10.5 -53.62 0.53 5.8 Vertical Pass
7454.429 -53.22 -40 -13.22 -65.12 1 12.9 Vertical Pass
17896.25 | -57.55 -40 -17.55 -68.43 1.52 12.4 Vertical Pass

- 9 <A s
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EIRP Test data: B48_20MHz_Low Channel
Frequency | EIRP Limit Over Limit P?).\Sér Cable Antenna Polarization Result
(MHz) (dBm) (dBm) (dB) (dBm) loss(dB) Gain(dBi) (H/V)
2036.09 -49.62 -40 -9.62 -54.89 0.53 5.8 Horizontal Pass
6698.373 -51.68 -40 -11.68 -62.53 0.95 11.8 Horizontal Pass
17948.05 -57.81 -40 -17.81 -68.69 1.52 12.4 Horizontal Pass
2036.09 -49.96 -40 -9.96 -53.08 0.53 5.8 Vertical Pass
9981.525 -53.58 -40 -13.58 -65.31 1.27 13 Vertical Pass
18000 -58.79 -40 -18.79 -69.24 1.65 12.1 Vertical Pass
EIRP Test data: B48_ 20MHz_Middle Channel
Frequency | EIRP Limit Over Limit P?Jﬁér Cable Antenna Polarization Result
(MHz) (dBm) (dBm) (dB) (dBm) loss(dB) Gain(dBi) (H/V)
2041.984 -49.27 -40 -9.27 -54.54 0.53 5.8 Horizontal Pass
9981.525 -563.35 -40 -13.35 -65.08 1.27 13 Horizontal Pass
17896.25 -58.12 -40 -18.12 -69 1.52 12.4 Horizontal Pass
1983.808 -50.11 -40 -10.11 -53.44 0.52 6 Vertical Pass
9981.525 -54.35 -40 -14.35 -66.08 1.27 13 Vertical Pass
17948.05 -57.92 -40 -17.92 -68.8 1.52 12.4 Vertical Pass
EIRP Test data: B48_20MHz_High Channel
Frequency EIRP Limit Over Limit Pso.vﬁér Cable Antenna Polarization Result
(MHz) (dBm) (dBm) (dB) (dBm) loss(dB) Gain(dBi) (H/V)
2325.624 -49.01 -40 -9.01 -54.28 0.53 5.8 Horizontal Pass
8013.02 -51.54 -40 -11.54 -63.43 1.01 12.9 Horizontal Pass
17896.25 -58.03 -40 -18.03 -68.91 1.52 12.4 Horizontal Pass
2041.984 -49.88 -40 -9.88 -53 0.53 5.8 Vertical Pass
10822.92 -53.32 -40 -13.32 -65.33 1.49 13.5 Vertical Pass
17948.05 -58.05 -40 -18.05 -68.93 1.52 12.4 Vertical Pass
Remark:

1) Pretest with normal and extreme conditions, only the worst case data was showed in the test report.
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6.7  Frequency stability
Test Requirement: §2.1055
Test Method: ANSI C63.26-2015, KDB 971168 D01 v03r01
Limit: Fundamental emission stays within authorized frequency block

6.7.1 E.U.T. Operation
Operating Environment:

Temperature: 225°C Humidity: 68.1 % RH Atmospheric Pressure: 1020 mbar
6.7.2 Test Setup Diagram

Spectrum Analyzer

| =n i =a i =2
L, i o -
I=NI=Ni=]
i o -
o |

Non-Conducted Table

Ground Reference Plane

6.7.3 Measurement Data
Please refer to Appendix D in the end of this report.
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7 Photographs

7.1 Setup photo
Please refer to setup photos.

7.2  EUT Constructional Details (EUT Photos)
Please Refer to external and internal photos for details.
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8 Appendix D

8.1

Frequency stability

Remark: only worst case has been recorded.
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Test B48 _ 10MHz Bandwidth (Frequency Error VS. Voltage)

Test Mode Test Temp. \'I;est Freq. Error (Hz) Freq. vs. rated (ppm) Limit Verdict
olt. MCH MCH (ppm)
LV 1.63 0.0005 2.50 | PASS
QPSK NT NV 2.3 0.0006 2.50 | PASS
HV 1.61 0.0004 2.50 | PASS
Test B48 _ 10MHz Bandwidth (Frequency Error VS. Temperature)
Test Mode Test Volt. Test Freq. Error (Hz) Freq. vs. rated (ppm) Limit Verdict
Temp. MCH MCH (ppm)
-30.00 -2.5031 -0.0007 2.50 | PASS
-20.00 1.6693 0.0005 2.50 | PASS
-10.00 -1.0759 -0.0003 2.50 | PASS
0.00 1.0258 0.0003 2.50 | PASS
QPSK NV 10.00 -1.0624 -0.0003 2.50 | PASS
20.00 -2.1736 -0.0006 2.50 | PASS
30.00 1.231 0.0003 2.50 | PASS
40.00 -2.11 -0.0006 2.50 | PASS
50.00 1.0791 0.0003 2.50 | PASS
Test B48 _ 20MHz Bandwidth (Frequency Error VS. Voltage)
Test Mode Test Temp. Test Freq. Error (Hz) Freq. vs. rated (ppm) Limit Verdict
Volt. MCH MCH (ppm)
LV -1.64 -0.0005 2.50 | PASS
QPSK NT NV -1.02 -0.0003 2.50 | PASS
HV 1.39 0.0004 2.50 | PASS
Test B48 _ 20MHz Bandwidth (Frequency Error VS. Temperature)
Test Mode Test Volt. | &St Freq. Error (Hz) Freq. vs. rated (ppm) Limit Verdict
Temp. MCH MCH (Ppm)
-30.00 -1.463 -0.0004 2.50 | PASS
QPSK NV -20.00 -1.0234 -0.0003 2.50 | PASS
-10.00 1.5776 0.0004 2.50 | PASS

G :
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0.00 1.0465 0.0003 2.50 | PASS

10.00 1.6069 0.0004 2.50 | PASS

20.00 1.3749 0.0004 2.50 | PASS

30.00 1.734 0.0005 2.50 | PASS

40.00 1.71 0.0005 2.50 | PASS

50.00 1.7517 0.0005 2.50 | PASS

- End of the Report -
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